TEST RESULTS and REPORT
for

ADF- 600S

by

Laboratories

COLTS Laboratories maintains AZLA accreditation to ISONEC 17025 for the tests listed on Cenrtificate # 1612.01. Any tests
not included on this certificate have been identified on the appropriate test result page.

Also certified for testing by the Safety Equipment Institute

Z-TEC101608-01
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COLTS Laboratories
21915 U.S Highway 19 N
Clearwater, FL 33765

TEL: 727-725-2323
FAX:727-725-8890

Email info@colts-laboratories.com
URL:www.colts-laboratories.com

Z-TEC1018608-01
Results
Project ID Test IModel(s) Pass / Fail Reason Page
Z-TEC1016 ( ANS| ZBT srkening Ywelding F iter Requirements

Pass 1

Report Date: 11/18/08



2:91suswmu
Cloarwador, FL 33765
TEL: 727-7T25- 2323

FAX-727-725 8890 Report

Emal : Laboratories
e e Summary

AZLA Accredited Certificate 1612.01

Report To: EROJECT
Report of: ANSI Z87.1-2003 Automatic Darkening Weiding .
Filter Requirements -

of Model(s): ADF- 6008 - Shades 4/9-13
Project ID(s):  Z-TEC101608-01-01

Date: Tuesday, November 18, 2008

On Thursday. October 16, 2008, COLTS Laboratories received ADFs: ADF- 600S - Shades 4/9-13 from From Tuesday,
October 21, 2008 through Tuesday, November 18, 2008 COLTS Laboratories tested these ADFs in accordance with ANS1 Z87.1-2003

Final Conclusion:
The ADFs: ADF- 600S - Shades 4/9-13 do comply with ANS1 Z87.1-2003 for the test(s) performed for ANS| Z87.1-2003 Automatic Darkening Welding Filter
Requirements.

Please contact us should you have any questions concerning this report.

Respectfully submitted,
COLTS Laboratories

— = -~
it Y. - e - abet W >
Darin McCormick John M. Young
Lab Manager President

“The pages of Ihis report (Including aftachmaents) shall not be reproduced, aocept in ull, wihoul wilthen approval of COLTS Laboratories. ™ Pageiof 3



Project No. Z-TEC101608-01-01

Lad Temp (*C) 23

Sample ID:

m 1 ADF- 600S - Shades 4/0-13

Laboratories

AZLA Accredited-Cert #161201

Report Date: 11/18/08

Report of: ANS| Z87.1-2003 Automatic Darkening Welding Filter

LooRh: 48 Requirements
ANSI ZB7-1
TestUProperty Paragraph Requirement Test Results Acceptlance
Crop Ball mpact 10221  The lens shall not fracture as a result of this test
Sampie 1 Acceptadle Pass
Sample 2 Acceptable Pass
Sarnpie 3 Acceptable Pass
Samgie 4 At st adle Pass
Plastic Lens Penstraton Test 10222  The lens shail not fracture of be peroad through 85 @ result of this test (Plastic welang
lensas only)
10313
N/A
Pnsmadc Power 1041 Shal apply 1o all clear impact resistant and fiter lenses ss than shade 9 (WNL siate for
sutodansenng Bnies) The pramasc power shal not excesd 0 50 pram doplers in any
drection Vertical prism mbalance shall not exceed 0 25 prism doplers, and horgontal
prsm imbalance shal not exceed 025 pnsm doplers Bass In® or 0. 75 prsm doplers
Base Ou”
Complete prism 00710 Pass
Vertcal Imbalance 005D Pass
Horzontal Imbalance Bade In WA
Horzontal Imbalance Base Out 0050 Pais
Refrachve Power 1042 Cloar impact resistant lenses and IRer lorses less than shade 9 (ght state of
sutodanennyg kendes [The refractive power, in any mendan, thal not exceed +/- 006 D
The manmum sstigmatism the abiokute dflerencs N power meatured in the two
atreme mendians, shall not exceed 006 D
Refractve Left «001D Pass
Refractve Right 001D Pass
Ashgmatremn Lo 0020 Pass
Agbgmatsm Rght 0020 Pass
Resoling Power 1043 Clear impact resistant lenses and 1ler lenses less han shade O (ght state for
sutodarkersng lemes) All lines in both onertabons of NBS Patern 20 shall be clearty
resolved
Let 40 Pass
Faght 40 Pass
Flammabiity 10e The material shall not bum af & rate grester than 7€ mm (3 in) per minute when tested in
accordance with secton 14 6 This test is nlended to measure the rate of bumng or
extent of buming of plastics uied in protectors
Weldang Filter/ADF Self Extinguashed Pass

“The pages of ths report (nduding attachments ) shall not be reproduced, except n ful, without written agproval of COLTS Laboratones =
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Project No. Z-TEC101608-01-01

Lab Temp (*C) 2

Sample ID:

o

Laboratories

A2LA Accredited-Cert #161201

Report Date: 11/18/08

Report of: ANSI Z87.1-2003 Automatic Darkening Welding Filter

LR 48 Requirements
ANSI ZBT1
TestProperty Paragraph Requirement Test Results Acceptance
Madangs 1011 Al mankings shall be permanent, legtile, and placed 10 that interference wilh the wision of
e wearer 1§ mrsmal
Accegtable Pass
Remaov able Lens Markangs 10112 Lenses shall be marked as follows (Cover lenses
ore exciuded)
Marutacturer Manufscturers mank Acceclatie Pass
Z8T Compies wit Basc Testng Requrements of section 102 Accectable Pass
287+ Comghes wath Migh impact Testng Requrements of section 103 N/A
Shade Number Filter lens which compiies wath table 1 (For o chear lens which comples Accegtable Pass
with tatle 1 - no ndcabon mark is needed )
Dark State Transmitance 10121 Automatic darkereng weldng fiter lenses shal comply wih the luminous ransmaBance
requirements specihed in Table 1 whan lested n each desipnated dark shade number n
ccordance with secton 14 12
-5 oegrees C o/ 2degrens C See Chorts Pass
23 Gegrees C oL 2degrees C See Charts. Pass
55 oegrees C ok 2 degrees C See Charts Pass
UVand R Transmittance 10123 Thetest specmen shall mest the requirements for UV and IR ransmitance as speofed
in Table 1for its desipnated dark shade number An adustable shade lens shal meet the
Table | requremaent for its highest designated dark shade number
Dok State - 23 Gegrees C +£4 2 degrees C See Chants Pass
Light State - 23 Gegrees C +L 2 degrees C See Cnants Pass
Unpowered - 23 degrees C +L 2 degrees C See Charts Pass
Switchng Ndex 10124  Shal meet the requirements of Table 3 when tested
<5 Gegrees C +L 2degrees C See Charts Pass
23 Gegrees C oL 20egrens C See Charts Pass
55 Gegrews C +& 2degrees C See Charts. Pats
Occhusion 10125  Omerthon in the cate of 8 complete talure 1o switch, shall mest e requirements of
Tabie 3
Soegees CoL 200grees C Acceptatie Pass
23 degrees C o/ 2 degrees C Accegtatie Pats
S5 degrees C o/ 2degrens C Acceptatle Pass

“The pages of thes repon (ndudng attachments) shall Not be reproduced, except In iU, without witton apgroval of COLTS Laboratones *
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